
Flow chart for management of intractable dyspnoea 
 

Exclude reversible causes and treat as appropriate 
 

(e.g. pulmonary oedema, bronchospasm, anaemia, pleural effusion, VTE etc) 
 

If dyspnoea persists, consider non-pharmacological management options 
e.g. handheld fan, breathing exercises, CBT 

(see Cochrane review for full details) 

If dyspnoea persists, consider pharmacological management options 
 

(see full guideline for evidence base) 

Trial of 
oxygen if 
patient 
hypoxic 
(sats< 88%) 

Trial of 
saline 
nebuliser 

Trial of opioid - first line eg 2.5mg-5mg oral morphine PRN if opioid naive, or 
1/6 of total daily dose if already using opioids 

Trial of benzodiazepine (particularly if high anxiety 
component) - 

lorazepam 0.5-1mg SL PRN 
or 

diazepam 2mg-5mg PO PRN, 
or  

midazolam 2.5-5mg SC PRN 


